JSD150T-22 PARTS CATALOGUE

1 T 7 Modd  [ISD150T-22 DAt
Draft 1 EXHAUST MUFFLER  Part No. |YYZX12501000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12501001 |3475 241 Pipe, Exhaust Muffler 1
2 |YYZX12501002 |H=4 Front Tube, Exhaust Muffler 1
3 |YYZX12501003 |HEA g fedh s Washer, Exhaust Outlet 1
4 |YYZX12501004 |44 Washer 2
5 |YYZX12501005 |75 #%oi iR BEM6  (Cap Nut, M6 2
6 |YYZX12501006 |47 kf#k Asbestos Gasket, Muffler 1
7 |GB/T5789-M8x16 |~ 2 fM8x 16 Flange Bolt, M8x16 3
8 |YYZX12501007 |V 7= 28 [H 2 = im Fixing Ring, Muffler 2
9 |YYZX12501008 (#% 4 Rubber Cushion Strip, Muffler Fixing Ring| 2
10 |YYZX12501009 |3} ) ()5 987=) e |Connecting Plate, Engine 1
11 |GB/T5789-M8x50 | >~ i f4M8x50 Flange Bolt, M8x50 1
12 |GB/T5789-M8x60 | > i f4M8x60 Flange Bolt, M8x60 1

%10




2 LR Modd  |JSD150T-22 s it
Draft 2 FRAME Part No. |YYZX12502000 Total
1 T
G {.ﬁ‘ ! Z\a 9
NS e
| 22 o @
1 gy i
jﬂ"""— 1
21 B 4
o e \““‘j}h
23 g P ) .
17— =,
g
23y, R

X

Y

I Lo P
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12502001 |Z%% Frame 1
2 |YYZX12502002 |nim\ =7 28 Bracket, Horn 1
3 |GB/T5789-M8x45 |1 % 12 #8M8%45 Flange Bolt, M8x45 2
4 |GB/T6187.1-M8 |7k 24X iZ+kM8  |Flange Lock Nut, M8 2
5 |YYTW15002003 |z} /7 it 48 Engine Mount 1
6 |GB/T5789-M10x55 |y} %l F2-M10X55 |Flange Bolt M10x55 2
7 |YYTW15002004 |z} J1 i1 4835 4T Connecting Shaft,Engine Mount 1
8 |YYTW15002005 |35 M 22 &EF 45 A |Rubber A, Connecting Rod,Engine Mourl 1
9 |YYTW15002006 |z} /) i1i48i% AT # kB |Rubber B, Connecting Rod,Engine Mourl 1
10 |YYTW15002007 |*F-# ¢ 10X ¢ 30 Washer ¢10x¢30 1
11 |YYTW15002008 | 42i%:4iM10X 185 |Engine Mount Bolt, M10x185 1
12 |GB/T6187.1-M10X1.25 |3k > 4fi 2 £:M 10X 1.25 | Flange Lock Nut, M10X1.25 2
13 |YYTW15002009 (4% $ 10X5 Bush ¢10x5 1
14 |GB/T6187.1-M8 |7k %4 X2 FkM8  |Flange Lock Nut, M8 1
15 |YYZX12502010 |{ivetR i b Rear Part,Front Fender 1
16 |YYZX12502011 |/A:ihi% Side Holder L 1
17 |YYZX12502012 |£7il% Side Holder R 1
18 |YYZX12502013 |/:fHIps 7 48 Footrest Bracket L 1
19 |YYZX12502014 |47 JHEs 728 Footrest Bracket R 1
20 |YYZX12502015 |jikms A <7 % Foot Deck Bracket L 1
21 |YYZX12502016 |jisas Ay <7 4% Foot Deck Bracket R 1
22 |GB/T5789-M8x16 |VJ: >~ I F2M8x16 Flange Bolt, M8x16 2
23 |GB/T5789-M6x12 |yJ: 2% I FEN6x 12 Flange Bolt, M6x12 2
24 |YYZX12502017 |A:JHEs Footrest L 1
25 |YYZX12502018 |A£5 s Footrest R 1
26 |GB/T5789-M6x35 |~ 2 {4 M6%35 Flange Bolt, M6x35 2
27 |GB/T6187.1-M6 |7k =8{'ZIZFM6  |Flange Lock Nut, M6 2
28 |YYZX12502019 (3% &5.8 Spring ¢5.8 2
29 |YYZX12502020 |4{¥k &6 Sted Ball ¢6 2
30 |[YYZX12502021 |8 Statutory Inscription Plate 1
31 |GB/T12615 RN T Rivet, Statutory Inscription Plate 2
32 |YYZX12502022 |Z=ZE$4Y8H Fender,Frame Body 1

%2 0




3 Ess 2 UlFEs Modd  |JSD150T-22 Mg &t
Draft 3 MAIN / SIDE STAND| Part No. |YYZX12503000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12503001 |74 Main Stand Assy 1
2 |YYZX12503002 |37 4044 T-Collar, Main Stand 2
3 |GB/T5789-M10%30 |7} 28 #:M10X 25 |Flange Bolt, M10x25 2
4 |YYZX12503003 |3 Sl 48 py s Side Spring, Main Stand 1
5 [YYZX12503004 | 48 hhanss Spring, Main Stand 1
6 |YYZX12503005 |37 Zazgphih Retainer Rubber, Main Stand 1
7 |GBI/T5789-M6x30 | 2i5#2M6X 30  |Flange Bolt, M6x30 1
8 |YYZX12503006 {41 Side Stand Assy 1
9 |YYZX12503007 |{il]=7 22 4} i Outer Spring, Side Stand 1
10 |YYZX12503008 |t 8 pA 5 55 Side Spring, Side Stand 1
11 |YYZX12503009 |fil] 7 42444 Bolt 1




4 o Modd  [JSD150T-22 firks Erit
Draft 4 REAR BAGGAGE RA|  Part No. |YYZX12504000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12504001 (#4248 Handle, Baggage Rack 1
2 |GB/T5789-M8x35 |y %2 M8x35 Flange Bolt,M8x35 2
3 |GB/T5789-M8x20 |y %iZM8x20 Flange Bolt,M8x20 1

%4 0




5 J7 A7 A e Modd  |JSD150T-22 Wit
Draft 5 HANDLE, METERCA PartNo. |YYZX12505000 Total
12 13
13— " A 7
. ]

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12505001 |77 )4 Handle Comp 1
2 |YYZX12505002 |4f'&E Lock Collar 1
3 |GB/T6187.1-M10 [ %4 K12 £kM 10 Flange Lock Nut M10 1
4 |GB/T5789-M10x50 |y = #5#2M10x50  |Flange Lock bolt M10x50 1
5 |YYZX12505003 | )4 57 e Handle Bar Bracket 1
6 |YYZX12505004 |J5ad F. F[#E5E Y | Top,Bottom Fixing Plate,Handle 2
7 |GB/T70.1-M8x60| N/~ 1 1%+:M8x60  |Inner Hex Bolt, M8x60 4
8 |GB/T70.1-M8x30| N/~ f11%F:M8x30 |Inner Hex Bolt, M8x30 2
9 |YYZX12505005 || )4 E % Cover,Blank Key 1
10 |GB/T845-ST4.0x10| FH W #R%] ST4.0x10  |Screw, TappingST4.0x10 2
11 |YYZX12514006 |75 a3 | Top Cover,Handle 1
12 |YYZX12514007 |5 a4 s 40 Cover Bracket,Handle 1
13 |GB/T818-M6x12 |+ 54 kIB4TM6x12 | Screw, M6x12 4
14 |YYZX12514008 |4 30F 5 Side Cover,Handle Bar R 1
15 |YYZX12514009 |-l Side Cover,Handle Bar L 1
16 |YYZX12514010 (3% }74.2mm Clamp, 4.2mm 4
17 |GBI/T845-ST4.8x16 | F| W #R4] ST4.8x16  |Screw, TappingST4.8x16 4




6 BTG E/NZ  Modd  [JSD150T-22 s & il
Draft 6 pavoueonr reamvievmmo e oo | Part No, | Y'Y ZX 12506000 Total
-
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX25006001 |/:Ff2% Left switch 1
2 |GB/T818-M5x35 |+ F4it3kI%4IM5%35 | Screw, M5x35 1
3 |GB/T818-M5x45 |74tk I84M5x45 | Screw, M5x45 1
4 |YYZX25006002 |45Ff% Right switch 1
5 |GB/T818-M5x20 |+ 74 3kI%4IM5%20 |Screw, M5x20 1
6 |GB/T818-M5x25 |+ F4it3kIB4IM5%25 |Screw, M5x25 1
7 |YYYL15006003 |473t FE (I 154) |Rubber Grip, R. Handlg(Throttle Control 1
8 |YYYL15006004 |y )4k Throttle Cable 1
9 |YYYL15006005 |/Z:ff'F% Rubber Grip, L. Handle 1
10 |YYYL15006006 |°F-fijih decorating plate 2
10 |YYYL15006007 |/:)5Anes it Rear View Mirror, L. 1
11 |YYYL15006008 |47 5 #4520 1 Rear View Mirror, R. 1

Bt
o
=i




7 JR i3 Modd  |JSD150T-22 s it
Draft 7 FUEL TANK Part No. |YYZX12507000 Total
14
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12507001 |V ik ek Fue Leve Sensor 1
2 |YYZX12507002 |4 /a8 Rt Block Cap, Sensor 1
3 |YYZX12507003 |{&/@cash &t Oil Seal Gasket for Sensor 1
4 |YYZX12507004 |ih4h Fud Tank Assy 1
5 |GB/T6187.1-M6 |1 %4l %i2FkM6  |[Flange Lock Nut, M6 1
6 |YYZX12507005 |/|\7K 7 4n Bracket,Small Jug 1
7 |GB/T6187.1-M8 |1 24" %Xi2FkM8  [Flange Lock Nut, M8 2
8 |GB/T5789-M6x16 |[IZEM6x16 Bolt, M6x16 1
9 |YYZX12507006 |4t Cap Assy, Fud Tank 1
10 |YYZX12507007 |¥& 4% Fued Tube 2
11 |YYZX12507008 |idjEse Fud Filter 1
12 |YYZX12507009 | K% &5 Clip, Fud Tube 95 4
13 |YYZX12507010 |4 JE4% Vacuum Air Tube 1
14 |YYZX12507011 |jh%F R# o4 Clip, Fud Tube ¢4 2
15 |YYZX12507012 | 3% Oil Pump 1
16 |GB/T5789-M6x16 |Z{:M6x16 Bolt, M6x16 2
17 |GB/T6187.1-M5 |7k 24X 2 FM5  |Flange Lock Nut, M5 4




8 J7 [ AR A1 ek Modd  |JSD150T-22 WALt
Draft 8 STEERING/ FRONT{ Part No. |YYZX12508000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12508001 | [4#i4az%E Top Protrude, Steel Ball Bowl Assy 1
2 |YYZX12508002 | F4NmiseE Bottom Concave, Sted Ball Bowl Assy 1
3 |YYZX12508003 | |t Lower Bridge Assy, Steer Stem 1
4 |GBITS789-M10x1.25x45 [IZ M 10x1.25%45  |Bolt, M10x1.25x45 4
5 |YYZX12508004 |fijZcyisEae L. Front Shock Absorber 1
6 |YYZX12508005 |fijf:iEs R. Front Shock Absorber 1
7 |YYZX12508006 |Ri%eH4veH myHe Front Mudguard 1
8 |YYZX12508007 |Rmi%eH4vetr bl Front Mudguard 1
9 |YYZX12508008 | it £k e Clip, Front Hydraulic Hose 1
10 |GB/T818-M6x12 |+ #ikIZ%IM6x12 Screw,M6x12 7
11 |GB/T818-M6x20 |14 kIZ%5IM6x20 | Screw,M6x20 1
12 |YYZX12508009 |¥£iM6 Clamp, M6 1




9 IE Mode  |JSD150T-22 Wkt
Draft 9 FRONT WHEEL Part No. [YYZX12509000 Total
g
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12509001 |fi#e#hiM12x250 Axle, Front Whed, M12x250 1
2 |YYZX12509002 |fi%t4d Rim, Front Whed 1
3 |YYZX12509003 |fiicihfaEd 4 Separate Collar Set, Front Whed Axle 1
4 |YYZX12509004 |gi#eha Tyre, Front Whed 130/60-13 1
5 |YYZX12509005 = |1Mg Tubeless Vave 1
6 |YYZX12509006 |=.[1M;% Cap, Tubeless Valve 1
7 |YYZX12509007 |f&zha(4:d B R4 [Count Gear Box, Odometer 1
8 |YYZX12509008 |HFEFsk Cable, Odometer 1
9 |YYZX12509009 |#}% ¢ 12x ¢25x21 |Collar, 12x¢25x21 1
10 |GB/T6187.1-M12 |71 44X iEFkM12  [Flange Lock Nut, M12 1
11 |YYZX12509010 |5 772k i Rubber Ring,Speedometer 1




10 T 5 2% Modd  |JSD150T-22 Wkt
Draft 10 FRONT HYDRAULIQ Part No. |YYZX12510000 Total
2] -
|

13

h—? E‘M 2l "'s*'-t-:;%;:-':'-

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12510000 |fiykEiflshassiak  |Front Hydraulic Brake System 1
2 |YYZX12510001 | %tk Cap, Front Hydraulic Cylinder 1
3 |GB/T5789-M6x22 |y 2B M6x22 Flange Bolt, M6x22 2
4 |YYZX12510002 |fijH) 4 Front Hydraulic Cylinder Comp 1
5 |YYZX12510003 |40 Wi Lever, Right Handle 1
6 |YYZX12510004 |=FfHigse Bolt, Front Brake Lever 1
7 |GB/T6187.1-M6 |7k 24 X% kM6 |Flange Lock Nut, M6 1
8 |YYZX12510005 |fiif #7524 Switch, Front Brake 1
9 |YYZX12510006 |fiflZETFFIEek Wire Cable, Front Brake Switch 1
10 |GB/T818-M4x12 |14 LIEEM4x12 | Screw, M4x12 1
11 |GB/T95- ¢ 4 T b 4 Plain Washer, ¢4 1
12 |GB/T93-$ 4 b 45 3 H b Spring Washer, ¢4 1
13 |YYZX12510007 |/ &z Connect Bolt, Hose, Front Brake 2
14 |YYZX12510008 |43k p Copper Washer 4
15 |YYZX12510009 |¥EmsE Hydraulic Hose, Front Brake 1
16 |YYZX12510010 | kyhss 2k Clip, Front Hydraulic Hose 1
17 |YYZX12510011 |#i3 FZE Cadliper Comp, Front Brake 1
18 |GBI/T5789-M8x25 |y 2% i} M8x25 Flange Bolt, M8x25 2
19 |YYZX12510012 |ABS4ff ABS Assy 1
20 |YYZX12510013 |JEE4s 444 Brake Plate Assy, Front Brake 1
21 |YYZX12510014 |{iR)EEE iy [F 2 h2 44 [Bolt, Brake Plate Assy, Front Brake 2
22 |YYZX12510015 |7t 555 4145 Brake Disc. Assy, Front Whed 1
23 |GB/T2672-M8x25 [Py /N AIZFEM8x25  |Inner Hex Bolt, M8x25 3
24 |YYZX12510016 |giz F 4748 Bracket 1

010




11 Ja ke Modd  |JSD150T-22 Wit
Draft 11 REAR WHEEL Part No. |YYZX12511000 Total
7

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12511001 |j54¢4 Rim, Rear Whed 1
2 |YYZX12511002 |J5% 05 Tyre, Rear Whed 130/60-13 1
3 |YYZX12511003 |~ M Tubeless Valve 1
4 |YYZX12511004 |=|JME% Cap, Tubeless Valve 1
5 |YYZX12511005 |#% ¢17.2x¢31x59 |Collar, ¢17.2x¢31x59 1
6 |YYZX12511006 |#f%Il ¢17.2x¢31x6 |Collar Il, 917.2x931x6 1
7 |GB/T6187.1-M16 |7 % i 51 £fM16  |Flange Lock Nut, M16 1

011




12 JE R 5 2 Moded  |JSD150T-22 Wkt
Draft 12 REARHYDRAULICH PartNo. [YYZX12512000 Total
I
I
—
I
I
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12512000 |j5iEhlzhae ik |Rear Hydraulic Brake System 1
2 |YYZX12512001 |)5#) |28 bk Cap, Rear Hydraulic Cylinder 1
3 |GB/T5789-M6x22 |IEFEM6x22 Bolt, M6x22 2
4 |YYZX12512002 |)53) 4 Rear Hydraulic Cylinder Comp 1
5 |YYZX12512003 |)5HI3hT4A Lever, Left Handle 1
6 |YYZX12512004 |Ffiigse Bolt, Rear Brake Lever 1
7 |GB/T6187.1-M6 |7k 24 X% kM6 |Flange Lock Nut, M6 1
8 |YYZX12512005 |)5RIZEHE Switch, Rear Brake 1
9 |YYZX12512006 |5 34 TF sk Wire Cable, Rear Brake Switch 1
10 |GB/T818-M4x12 | |4 LIR4TM4x12 | Screw, M4x12 1
11 |GB/T95- ¢ 4 T b 4 Plain Washer, ¢4 1
12 |GB/T93-$ 4 SR EE ¢ 4 Spring Washer, ¢4 1
13 |YYZX12512007 |3/ &g Connect Bolt, Hose, Front Brake 2
14 |YYZX12512008 |4i# Copper Washer 4
15 |YYZX12512009 |J5us e Hydraulic Hose, Rear Brake 1
16 |YYZX12512010 | ks sk Clip, Rear Hydraulic Hose 1
17 |YYZX12512011 |54 FZ%E Caliper Comp, Rear Brake 1
18 |GB/T5789-M8x35 |y >~ i fM8x35 Bolt, M8x35 2
19 |YYZX12512012 |j53) 4R340 Bracket,Caliper Comp, Rear Brake 1
20 |YYZX12512013 |JEE4s 4% Brake Plate Assy, Rear Brake 1
21 |YYZX12512014 | )5 70 BE# Fr [ 2 242 | Bolt, Brake Plate Assy, Rear Brake 2
22 |YYZX12512015 |)i5 itz 25 404 Brake Disc. Assy, Rear Whed 1
23 |YYZX12512016 |j5fsA) &g [Fixing Bolt, Rear Brake Disc. 3

12 T




13 JRE Modd  [JSD150T-22 WAt
Draft 13 SEAT Part No. |YYZX12513000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12513001 |ps#h Seat Assy 1
2 |YYZX12513002 | kg Rocker Arm, Seat 1
3 |GB/T6187.1-M6 |7k 24X IEREM6  |Flange Lock Nut, M6 2
4 |YYZX12513003 |Alk Hl  41A Bracket A,Seat Lock 1
5 |YYZX12513004 |Ak #4418 Bracket B,Seat Lock 1
6 |GB/T5789-M6x12 |y %HEFEMEx12 Bolt, M6x12 4
7 |YYZX12513005 |Ap#TLEA Seat Lock Wire A 1
8 |YYZX12513006 |A}s#4ikB Seat Lock Wire B 1

013 T




14 WIS/ 46/ THA) ~ Modd | JSD150T-22 ke it
Draft 14 FRONT COVER, SHIELD & LUGGAGE CARRIER Part No YYZX 12514000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12514001 |giTfike Front Cover 1
2 |YYZX12514002 |{y#5= |5 ScrewM6x16 1
3 |GB/T845-ST4.8x16 | H M i%4] ST4.8x16 |Screw, Tapping ST4.8X 16 8
4 |GB/T845-ST4.2x12 | F W HR4] ST4.2x12 | Screw, Tapping ST4.2X 12 2
5 |YYZX12514003 |3 4.2mm Clamp, 4.2mm 4
6 |YYZX12514004 | T Hifzpye Inner Cover,Front Luggage Carrier 1
7 |GB/T845-ST4.2x12 | H M%) ST4.2x12 | Screw, Tapping ST4.2X 12 10
8 |YYZX12514005 |T. HAffr T |Spring 1
9 |GB/T845-ST4.8x16 | H M i%4] ST4.8x16 |Screw, Tapping ST4.8X 16 12

10 |YYZX12514006 |T H4f Front Luggage Carrier 1
11 |YYZX12514007 | T E4thrF Gripe, Front Luggage Carrier 1
12 |GB/T845-ST4.8x16 | F W4T ST4.8x16  |Screw, Tapping ST4.8X 16 4
13 |YYZX12514008 |3 )}y4.2mm Clamp, 4.2mm 4
14 |GBIT5789-M6x16 | %2 fM6x16 Flange Bolt, M6x16 2
15 |GB/T95-$ 6 T b 6 Plain Washer, ¢6 3
16 |YYZX12514009 |1 H4f% Cover,Front Luggage Carrier 1
17 |YYZX12514010 |4 X3k 55 Windshied 1
18 |YYZX12514011 |4 X 35k il 5 ke )i |Fixing Seat,Windshield 1
19 |GB/T818-M5x20 | |- LIR4TM5%20 |Cross Screw M5x20 1
20 |YYZX12514012 |pifr4& Front Protecting Plate 1

% 14 T




15 HES AR E A6 EY]  Model  [JSD150T-22 ke it
Draft 15 FOOTREST, LUGGAGE CABINET & ITSFRONT COVER Part No. YYZX 12515000 TOtal

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12515001 |1 et Footrest Base Panel 1
2 |YYZX12515002 |05 e i (] 25 Side Cover,Footrest 1
3 |GB/T845-ST4.8x16 | H 4] ST4.8x16  |Screw, Tapping ST4.8X 16 1
4 |YYZX12515003 (3% }i4.2mm Clamp, 4.2mm 1
5 |YYZX12515004 |Z%¥%E Luggage Cabinet 1
6 |GB/T845-ST4.8x16 |Z2W48 I3 Top,Luggage Cabinet 1
7 |YYZX12515005 |Ze¥46 )5 Rear,Luggage Cabinet 1
8 |GB/T5789-M6x12 |y ZBFEMEx12 Flange Bolt, M6x12 2
9 |GB/T5789-M8x12 |y} 2ZiEfEM8x12 Flange Bolt, M8x12 1
10 |GB/T95-$6 T b 6 Plain Washer, ¢6 2
11 |YYZX12515006 |26 4 Front Cover, Luggage Cabinet 1
12 |GB/T5789-M6x12 |y >~ iEFEM6x12 Flange Bolt, M6x12 5
13 |GB/T95-$ 6 T b 6 Plain Washer, ¢6 5
14 |YYZX12515007 |56 o5 Inner Cover of Luggage 1
15 |GB/T845-ST4.8x16 | F W4T ST4.8x16 |Screw, Tapping ST4.8X 16 1
16 |YYZX12515008 |32 }i4.2mm Clamp, 4.2mm 1
17 |YYZX12515009 | frs Battery Box Cover 1
18 |GB/T845-ST4.8x16 | F W4T ST4.8x16  |Screw, Tapping ST4.8X 16 2
19 |YYZX12515010 |3 }i4.2mm Clamp, 4.2mm 2
20 |YYZX12515011 |fgpkiesT Screw 2
21 |YYZX12515012 |fnd Cover,Fud Inlet 1

015 b




16 ZEAR i Modd  |JSD150T-22 Wkt
Draft 16 SIDE & REAR COVEl  Part No. |YYZX12516000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12516001 |A:=3E0fitR L. Decorating Cover 1
2 |YYZX12516002 |A473E1fitk R. Decorating Cover 1
3 |YYZX12516003 |21k i X Intake,Decorating Cover 1
4 |YYZX12516004 |34k 0% 4% HE Chrome ring,Decorating Cover 1
5 |GB/T845-ST4.2x12 | [ B4 4.2x12 Screw, Tapping ST4.2X 12 4
6 |YYZX12516005 |dEiitidEis s Small Connecting Bar,Decorating Cover| 1
7 |GBIT5789-M6x12 | >~ #4N6x12 Flange Bolt, M6x12 2
8 |GBIT6177.1-M6 | 2H2EEM6 Flange NutM6 2
9 |YYZX12516006 |dEifitiEiess Connecting Bar,Decorating Cover 1
10 |GB/T845-ST4.2x12 | [ 24T 4.2x12 Screw, Tapping ST4.2X 12 5
11 |GBI/T845-ST4.8x16 | [ U2 4] 4.8x16 Screw, Tapping ST4.8X 16 17
12 |YYZX12516007 |3} 4.2mm Clamp, 4.2mm 21
13 |YYZX12516008 |J5#4 Rear Shidld 1
14 |YYZX12516009 |/ 447 L Protecting Plate 1
15 |YYZX12516010 |43 4k R Protecting Plate 1
16 |YYZX12516011 |fhKkig4T Screw 4
17 |GB/T818-M5x20 || “F#% kig%TM5x20 |Cross Screw,M5%20 2
18 |GB/T818-M6x20 | |4 Lig%IM6x20 |Cross Screw,M6x20 1
19 |GB/T5789-M6x20 752 i5M6X20  |Flange Screw,M6x20 4

%016 T




17 Ja B PR Modd  [JSD150T-22 WAt
Draft 17 REAR MUDGUARD | Part No. |YYZX12517000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12517001 |J5@H Rear Plate 1
2 |YYZX12517002 |)5 @ H 374 Rear Plate Bracket 1
3 |GB/T5789-M6x16 |iJ: 212 M6x16 Flange Bolt, M6x16 2
4 |GB/T95-$6 VEE 0 6 Plain Washer, ¢6 6
5 |YYZX12517003 |7 48A Licence Holder A 1
6 |GB/T6177.1-M6 [ 22IE2REM6 Flange NutM6 6
7 |YYZX12517004 |ZZre Cushioning Rubber 2
8 |YYZX12517005 |pifsT % Licence Light Cover 2
0 |GB/T845-3.8X20 | Lji24T-3.8X20 Screw, Tapping ST3.8X20 2
10 |YYZX12517006 |fisha 472k Licence Light Wire 1
11 |YYZX12517007 | Ha4] AT 36 Bulb,Licence Light 1
12 |YYZX12517008 |47 4EB Licence Holder B 1
13 |YYZX12517009 |j55RYet Rear Whed Fender 1
14 |YYZX12517010 |f5eRyyete 24 Bracket,Rear Wheel Fender 1
15 |GB/T5789-M6x12 |7 >~ IR f2EM6x12 Flange Bolt, M6x12 3

17




18 oV A Modd  [JSD150T-22 WAt
Draft 18 REAR SHOCK ABSO| Part No. |YYZX12518000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12518001 |£)Gi=ss Rear Shock Absorber Assy 2
2 |GB/T5789-M10x40 | 2542 M10x40  |[Flange Bolt, M10x40 2
3 |GB/T6187.1-M10 |72 41 55 5EM10  |Flange Lock Nut M 10 2
4 |GBI/T5789-M10x32 [V 222 k2M10x32  |Flange Bolt, M10x32 1
5 |YYZX12518002 |/:)GikiEss Rear Shock Absorber Assy 1
6 |GB/T95 V-5 b 16%930 Plain Washer, ¢16x¢30 1
7 |GBIT95 SEHGE 68X $23  |Plain Washer, 98x¢23 1
8 |YYZX12518003 |z L2 HEM8 X 23 Cap Nut M8x23 1
9 |YYZX12518004 |#fikug Washer M8 1

18




19 EEEE Modd  |JSD150T-22 ks it
Draft 19 WIRE HARNESS Part No. |YYZX12519000 Total
7
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12519001 |4 Wire Harness 1
2 |YYZX12519002 |miiy\ Horn 1
3 |YYZX12519003 | 4% Winker Rday 1
4 |YYZX12519004 |{3Fe 6 Fuse Box 1
5 |YYZX12519005 {442 Fuse 7A 2
6 |YYZX12519006 |4 Strip Set 8
7 |GBIT5789-M6x12 |7} i HM6x12 Flange BoltM6x12 2
8 |YYZX12519007 |4k Hisesk Starter Relay Wire 1
9 |YYZX12519008 |4k Hi4e Starter Relay 1
10 |YYZX12519009 |Ljjk4k Motor Wire 1
11 |YYZX12519010 |4 Lock Set 1




20 & it Modd  [JSD150T-22 Wit
Draft 20 BATTERY Part No. |YYZX12520000 Total
3
2

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12520001 |& Hiith12V7AH Battery 12V7An 1
2 |YYZX12520002 |iF#%2k Cable, Positive Pole 1
3 |YYZX12520003 |47#zek Cable, Grounding 2
4 |GB/T29.2-M6x10 |17 firskiziemex10 | Bolt, M6x10 2
5 |YYZX12520004 |JjIEH2REM6 Block 2

20




21 &S Mode  [JSD150T-22 ks it
Draft 21 METER Part No.  |YYZX12521000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12521001 |{%F44F Meter Assy 1
2 |YYZX12521002 ({¥#7% Speedometer Cover 1
3 |YYZX12521003 |{% 32k Wire Cable, Meter 1
4 |YYZX12521004 |43 Clip 1
5 |YYZX12521005 |{%FAT4T#812V3W (Bulb, Meter Light 12V3W 6
6 |GB/T845-ST4.2x16 | [H I I24]ST4.2x16  |Screw, Tapping ST4.2X 16 5

21




22 A HRAT Modd  [JSD150T-22 WAt
Draft 22 HEADLIGHT Part No.  |YYZX12522000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12522001 [fif k4T (45D Front Light(L) 1
2 |YYZX12522002 | kAT (Al Front Light(R) 1
3 |YYZX12522003 | k4] 47912V 35W/35|Bulb, Headlight 12V 35W/35W 2
4 |YYZX12522004 |# /NI #912V5W  (Bulb, Position Light 12V 5W 2
5 |YYZX12522005 |A)] 2k Wire Cable, Headlight 2
6 |YYZX12522006 |Bjjzb# e Dustproof Rubber Cover 2
7 |GB/T845-ST4.2x12 | H M%) ST4.2x12 | Screw, Tapping ST4.2X 12 6
8 |YYZX12522007 |k 4T REZH A Holder Assly of Headlight 2

22




23 CIEZaEES) Modd  |JSD150T-22 Wkt
Draft 23 FRONT TURNING LI{ Part No. |YYZX12523000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12523001 |{i2c# mk] L. Front Turning Light Assy 1
2 |YYZX12523002 |giA%E T R. Front Turning Light Assy 1
3 |GB/T845-ST4.2x12 | H M #24] ST4.2x12 | Screw, Tapping ST4.2X 12 6
4 |YYZX12523003 |gij/cks k] & Len, L. Front Turning Light 1
5 |YYZX12523004 |fijAy#E k) s Len, R. Front Turning Light 1
6 |YYZX12523005 |%5[a)47 4] ¥#812V10W [Bulb, Front Turning Light 12V10W 2
7 |YYZX12523006 |gijA-%G ja k] k] £k Wire Cable, L. Front Turning Light 1
8 |YYZX12523007 |fiyAy s myky 1 & Wire Cable, R. Front Turning Light 1
9 |YYZX12523008 |gij/cék|ak] 3% |Decorating Cover L Front Turning Lighf 1
10 |YYZX12523009 |fijAy 5% m k] S4fi%  |Decorating Cover \R Front Turning Lighl 1

23




24 BT Modd  |JSD150T-22 Wkt
Draft 24 REAR LIGHT Part No. |YYZX12524000 Total
5
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12524000 |)5 @47 sk Rear Light Assy 1
2 |YYZX12524001 |J5 247 e Holder, Rear Light 1
3 |GB/T845-ST4.2x12 | H Ml 4] ST4.2x12 | Screw, Tapping ST4.2X 12 6
4 |YYZX12524002 |32/ 4.2mm Clamp, 4.2mm 2
5 |YYZX12524003 |)5)Ef] & Lens, Rear Light 1
6 |YYZX12524004 |)5RAT 4T 4k Wire Cable, Rear Light 1
7 |YYZX12524005 |J5 4547 ie12viswr21w |Bulb, Rear Light(12V/5w/21w) 1
8 |YYZX12524006 |J& 4% (%] 4T #912V/10\Bulb, L. & R. Turning Light (12V,10w)| 2

24 T




25 RANHUS B IS Modd  |JSD150T-22 Wit
Draft 25 ENGINE COMP & Alf Part No. |YYZX12525000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYZX12525001 |%& ZhHLia Engine Assy 1
2 |YYZX12525002 (W A& Air Inlet Pipe 1
3 |YYZX12525003 |4 Clip 1
4 |YYZX12525004 |fkim#s Carburetor Assy 1
5 |YYZX12525005 |7%jEse Air Cleaner Assy 1
6 |GB/T5789-M6x30 |72 22+ M6x30 Bolt, M6x30 3
7 |GB/T6177.1-M6 [IZL}M6 Nut, M6 1
8 |YYZX12525006 |=%y&asiEie Connecting plate of Air Filter 1
9 |YYPT15025006 | Hsfl Ignition Coil Assy 1
10 |GB/T818-M6x35 |14 LI M6x35 | Screw, M6x35 1
11 |YYPT15025007 |4kHi 8% Starter Relay 1
12 |YYPT15025008 |f& ) 4e Rectifier 1
13 |GB/T5789-M6x16 |7 >~ 12 fEM6x16 Bolt, M6x16 1
14 |YYZL15025009 |CDI CDI 1




26 Biti 4= 1 H Modd  |JSD150T-22 Wkt
Draft 26 TOOLS ASSY Part No. [YYZX12526000 Total
1
2
NO. Part NO. Chinese Name Description QTY Unit price

1 |YYPT00026001 (X{3kizzz 7] Double Ended Screw Driver 1
2 |YYPT00026002 |i7TFHH Screw Driver Socket 1
3 |YYPT00026003 |(8-10 O#F Double Ended Spanner 8-10 1
4 |YYPT00026004 |N/ NIRRT Inner Hex Spanner 1
5 |YYPT00026005 |k{vZEE Spark Plug Socket 1
6 |YYPT00026006 [T H4% Tools Bag 1




27 TIERY Modd  |JSD150T-22 Wit
Draft 27 AIR CLEANER Part No. |YYZX12527000 Total

NO. Part NO. Chinese Name Description QTY Unit price
1 |YYBSI15027001 |Zj&4eqk Body, Air Cleaner 1
2 |YYBS15027002 |[jEith44 Filter Assly 1
3 |YYBS15027003 |45t Paper Filter Core 1
4 |YYBSI15027004 |i#AauEDs Sponge Filter Core 1
5 |GB/T845-ST4.8x12| H Mi4]ST4.8x12 |Screw, Tapping ST4.8x12 2
6 |YYBS15027005 |ih <% Air Intake Pipe 1
7 |YYBS15027006 |=%5y&sst: Cover, Air Cleaner 1
8 |GB/T845-ST4.8x16 | H M i%4] ST4.8x16 |Screw, Tapping ST4.8x16 7
9 |YYBS15027007 |H % QOil Overflow Tube 1
10 |YYBS15027008 |3 Clip 1
11 |YYBS15027009 |-k Fixing Ring 1

27




